

Werkszeugnis (Test Report)
nach EN 10204 / DIN 50049 - 2.2

CUSTOMER : LLC <ALFA GLOBAL> - RUSSIA

P.O./P.I. NO	SSIL/EXP/PI/23-24/407/31.10.2023
INVOICE NO./DATE	EXP/23-24/559/10.01.2024
QTY.(Kgs.)	1000.00

Pruefgegenstand
(Subject of Test)

STABELEKTRODEN

Handelsbezeichnung:
(Tradename)

AG E CAST NM

Report No: SUP 2024/848

Abmessung [mm]::
(size)

3.20X350

Date of issue: 10.01.2024

Chargen Nr:
Batch-No.)

GP 24372

Liefermenge:
(Quantity)

500 KG

Mechanische GÜtewerte:
(Mechanical Properties of the Weld)

Element (Element)	Streckgrenze (N/mm2) (Yield strength)	Zugfestigkeit (N/mm2) (Tensile strength)	Dehnung (%) (Elongation)	Harte (Hardness) (HRC)
Ergebnis (Result)	365	518	18.60	37-39 HRC

Wir bestätigen hiermit, dass die oben genannten Waren dem Verkaufsvertrag entsprechen und dass die Waren mit angegebenem Ergebnis gemäss den Vorschriften des Verkaufsvertrages geprüft worden sind.

(We hereby certify that the above state product is in accordance with the sales contract and the goods with indicated result has been tested according to instructions in the sales contract.)



Manager Quality Assurance

Corporate Office : Plot No. 552, Sector – 37, Pace City – II, Gurgaon, Haryana-122001, India

Tel. : +91-124-4940900. E-mail : export@superoncorp.com, Website: www.superoncorp.com